



September 2022 ~ Resource #380904

Managing Candida Infections

(modified February 2024)

Candida infections can range from superficial mucosal infections to invasive disease.¹ There is increasing drug resistance with *Candida* strains. Non-*albicans* species are becoming more prevalent, now accounting for about 50% of serious infections.¹ The FAQ below answers common questions about **adult** treatment options for the more common types of *Candida* infections (oropharyngeal and vulvovaginal candidiasis, non-neutropenic invasive candidemia) as well as information on the emerging multidrug-resistant strain, *C. auris*. Candidiasis in pediatric and neutropenic patients are beyond the scope of this document.

Question	Answer/Pertinent Information		
Oropharyngeal Cand	Oropharyngeal Candidiasis (thrush, Candida stomatitis) causes raised white plaques on the tongue and inside the mouth.		
information in this section is from reference 1, unless otherwise denoted			
How do you treat mild	• Clotrimazole oral troche 10 mg (US only; <i>Mycelex</i>) five times per day for 7 to 14 days OR miconazole mucoadhesive		
thrush?	buccal 50 mg tablet (US only; Oravig) once daily for 7 to 14 days.		
	• Alternative in US, choice in Canada: nystatin oral suspension 100,000 units/mL 4 to 6 mL QID for 7 to 14 days.		
How is moderate to	• Fluconazole oral 100 to 200 mg once daily for 7 to 14 days.		
severe thrush treated?			
How do you treat	• Fluconazole oral 100 mg three times weekly.		
recurrent thrush?	• Long-term suppressive therapy with fluconazole is usually unnecessary . It may reduce relapse; however, does result		
	in resistance.		
How do you treat	• Fluconazole-refractory disease is typically seen in patients who are persistently immunosuppressed (e.g., patients		
fluconazole-	with AIDS and low CD4 cell counts [<50 cells/mcL]). It can be caused by C. glabrata.		
refractory thrush?	• Usually treat with itraconazole oral solution 200 mg once daily for up to 28 days OR posaconazole oral suspension		
	400 mg BID for 3 days, then 400 mg daily for up to 28 days.		
	• Alternatives include (choice based on clinical considerations):		
	○ voriconazole oral 200 mg BID		
	• amphotericin B oral suspension 100 mg/mL QID (compounded product)		
	• caspofungin IV 70 mg loading dose, then 50 mg once daily		
	o micafungin IV 100 mg daily		
	o aniquiarungin IV 200 mg loading dose, then 100 mg once daily		
	o ampnoiencin B deoxycholate IV 0.5 mg/kg once daily		
What are important	Decensionally thed. Infinitution of the transmission of t		
considerations when	 Freghant patients should start with treatment options for mind thrush (above section). If needed, amphateriain P.IV.0.2 mg/kg area daily can be used. 		
treating nregnant	• If needed, amphotencin B IV 0.5 mg/kg once dany can be used.		
natients with thrush?	• Systemic azoles (including single 150 mg doses of oral inconazole [based on inflied data]) should be avoided during		
Puttento with thrubh.	• There are little date with use of cohine conding during programmy. A nimel date suggest low to moderate risk ⁵		
	• There are note data with use of echnocandins during pregnancy. Animal data suggest low to moderate fisk.		

Question	Answer/Pertinent Information	
Vulvovaginal Candidiasis (VVC) symptoms include: pruritus, vaginal soreness, dyspareunia, abnormal vaginal discharge. ^{4,6}		
What are the first line	• Short-course (single dose or once daily for three days) vaginal azole (any) ^{4,6,b,c}	
treatments for	\circ Note that OTC formulations should be used as labeled, which may be for 7 to 14 days duration. ⁴	
uncomplicated VVC?	OR	
	• Oral fluconazole 150 mg x 1 dose ($<$ \$10 [US]) ^{4,6,d}	
What are the first line	• Pregnancy : vaginal azole ^{b,c} for 7 days. ^{4,6} Up to 14 days and/or repeat treatments may be required. ⁶ Avoid oral	
treatments for	fluconazole and intravaginal boric acid. ^{4,6}	
complicated VVC?	• Severe infection (e.g., extensive vulvar erythema, edema, excoriation, fissures). US guidelines recommend one of the	
	following: ⁴	
	• vaginal azole ^{b,c} for 7 to 14 days	
	• oral fluconazole 150 mg every 3 days for two doses	
	• Recurrent infection (≥3 episodes/year [Canada: ≥4 episodes/year]): ^{4,6}	
	$\circ \text{ Induction}^{3,9}$	
	 vaginal azoles for a longer course (i.e., / to 14 days). areal fluorenzata (100, 150, or 200 mg) avery 2 days for three dagas (Consider guidelines gravity 150 mg daga). 	
	 Oral Inconazole (100, 150, or 200 mg) every 5 days for three doses (Canadian guidelines specify 150 mg dose). Canadian guidelines also include choices of:⁶ 	
	 boric acid capsule (compounded) vaginally 300 to 600 mg daily x 14 days. 	
	• clotrimazole vaginal insert 500 mg once monthly for six months.	
	• Maintenance should start immediately after induction and typically continue for six months: ^{4,6}	
	 once weekly oral fluconazole (100, 150, or 200 mg) for at least six months (US preferred) (Canadian guidelines specify the 150 mg dose).^{4,6} 	
	 intermittent vaginal azole^{b,c} (US, not preferred)⁴ 	
	 Canadian guidelines also include choices of:⁶ 	
	• boric acid capsule (compounded) vaginally 300mg for five days at the beginning of each menstrual cycle.	
	• ketoconazole oral 100 mg once daily (Canada). Must be monitored for hepatoxicity and drug interactions.	
What are other	• For non-albicans infections (usually <i>C. glabrata</i>) consider:	
treatments options	• 7 to 14 days with a non-fluconazole azole regimen (oral or vaginal) (US preferred). ^{4,6}	
for VVC?	o boric acid capsule (compounded) vaginally 300 to 600 mg once daily (600 mg dose in US) for three weeks	
	(14 days per Canadian guidelines). ^{4,6}	
	• Canadian guidelines also include choices of: ⁶	
	 flucytosine vaginal cream 5 g once daily for 14 days. 	
	 amphotericin B vaginal suppository 50 mg once daily for 14 days. 	
	 nystatin vaginal suppository 100,000 units once daily for three to six months. 	

Question	Answer/Pertinent Information
Vulvovaginal Candio	liasis (VVC), continued
What is the role of ibrexafungerp for VVC?	 Ibrexafungerp (<i>Brexafemme</i>, US only [\$475]) is an oral triterpenoid antifungal for vulvovaginal candidiasis.⁷ 300 mg orally every 12 hours x two doses.^{7,d} Ibrexafungerp is contraindicated during pregnancy; no data are available with breastfeeding.⁷ Under review for FDA-approval for prophylaxis of recurrent candidiasis; however, data are limited.¹⁵
What is the role of oteseconazole for VVC?	 Oteseconazole (<i>Vivjoa</i>, US only [\$2,700]) is an oral azole antifungal for recurrent vulvovaginal candidiasis.^{7,d} Two regimens are approved:⁷ Oteseconazole 600 mg on day one, then 450 mg on day two, then (starting on day 14) 150 mg once weekly for 11 weeks. Fluconazole every 3 days for 3 doses, followed by oteseconazole (150 mg once daily for 7 days, then once weekly for 11 weeks). Generally saved as the last resort for recurrent (three or more infections per year) vulvovaginal candidiasis. ONLY use for patients who are permanently infertile or who are postmenopausal (NOT to be used in childbearing-aged females, even if they are on contraceptives). Oteseconazole is teratogenic in animals and can be detected in human tissues for two years following treatment.⁷
Non-neutropenic Ca	ndidemia
What are risk factors for invasive candidiasis?	 Risk factors for the development of invasive candidiasis include comorbid conditions (e.g., colonization with <i>Candida</i>, immunosuppression, diabetes, sepsis) and the following recent medical interventions:^{8,9} surgery, especially abdominal surgery (the gut is colonized with <i>Candida</i>). use of broad-spectrum antibiotics for longer than 72 hours. receiving a central line, blood transfusion, parenteral nutrition, dialysis, or mechanical ventilation.
When should empiric antifungal therapy be considered?	 Guidance is NOT clear on who is most likely to benefit from, or when to start, empiric antifungal therapy. Use clinical judgment of invasive candidiasis risk factors.¹⁰ Consider starting empiric therapy in patients: with an intra-abdominal infection with a compromised GI tract (e.g., recent abdominal surgery, anastomotic leaks, necrotizing pancreatitis, perforation).¹¹ in the ICU with persistent fever despite broad-spectrum antibiotics and ≥1 risk factors (see row above).

Question	Answer/Pertinent Information	
Non-neutropenic Candidemia, continued		
Which empiric antifungal should be	• Use echinocandins (e.g., caspofungin, micafungin, anidulafungin) first line, especially in patients with hemodynamic instability, recent azole exposure, or known colonization with fluconazole-resistant <i>Candida</i> . ^{11,12}	
used?	 Broader spectrum of coverage compared to fluconazole, are fungicidal, are well tolerated, do NOT require dosage adjustments based on kidney function, and have minimal drug interactions.¹¹ Poor penetration to aqueous sites (e.g., CSF, synovial fluid, brain tissue, urine).¹¹ Azoles: use fluconazole in non-critically ill patients if your hospital's main pathogen is fluconazole-susceptible <i>Candida albicans</i> and the patient has NOT recently received an azole.^{1,13} Note: voriconazole is primarily used as oral 	
	 step-down therapy for specific <i>Candida</i> species.¹ Use amphotericin B lipid formulation last-line, due its significant adverse effects (e.g., kidney toxicity).⁹ primarily used if there is intolerance, limited availability, or resistance to other antifungals.¹ 	
What are pregnancy considerations for antifungal therapy?	 Amphotericin B is the preferred antifungal during pregnancy.¹ There are little data with use of echinocandins during pregnancy. Animal data suggest low to moderate risk.¹⁵ Avoid fluconazole use, especially in the first trimester, due to potential for increased risk of miscarriage.^{1,3,7} Avoid voriconazole use, especially in the first trimester, due to fetal abnormalities seen in animal studies.^{1,5} 	
What antifungal doses should be used?	 Echinocandins (Generally considered interchangeable; use formulary echinocandin.):¹ caspofungin: 70 mg IV, followed by 50 mg IV once daily. micafungin: 100 mg IV once daily. anidulafungin: 200 mg IV, followed by 100 mg IV once daily (may be preferred with severe liver impairment).^{7,11} rezafungin: 400 mg IV, followed by 200 mg IV once weekly (generally considered last resort).¹⁶ Fluconazole:¹ 12 mg/kg IV or 800 mg, followed by 6 mg/kg or 400 mg IV once daily. Adjust for kidney impairment.⁷ Voriconazole:¹ 6 mg/kg or 400 mg PO x 2 doses 12 hours apart, followed by 3 to 4 mg/kg or 200 mg PO every 12 hrs. Amphotericin B (lipid formulation):¹ 3 to 5 mg/kg IV once daily. 	
What susceptibility testing is recommended?	 Test all patients with candidemia or other cases of invasive candidiasis for azole susceptibility.¹ Consider echinocandin susceptibility testing:^{1,17} when C. glabrata, C. parapsilosis, or C. auris are identified. in patients previously treated with an echinocandin. if rezafungin is being considered for treatment. 	
How should echinocandin or amphotericin B antifungal therapy be stepped down ?	 Step down to oral fluconazole 6 mg/kg or 400 mg once daily (usually within three to seven days) when isolates show susceptibility to fluconazole.^{1,14} For infections due to <i>C. glabrata</i>, transition to:¹ high-dose oral fluconazole (12 mg/kg or 800 mg once daily) if susceptible to fluconazole. oral voriconazole (3 to 4 mg/kg or 200 to 300 mg once daily) if susceptible to voriconazole. 	

Question	Answer/Pertinent Information		
Non-neutropenic Ca	Non-neutropenic Candidemia, continued		
What is the duration of therapy for empiric antifungals?	 Generally, continue empiric therapy for two weeks in patients who respond.^{1,12,14} Consider stopping empiric therapy after four or five days in patients who are NOT improving and don't have other signs of a fungal infection.^{1,12,14} 		
What is the duration of therapy of invasive candidiasis?	 Generally, recommend two weeks of therapy AFTER negative cultures and resolution of symptoms.¹ Longer therapy may be required for patients with complications of invasive candidiasis (e.g., metastatic organ involvement such as <i>Candida</i> endocarditis or endophthalmitis).¹ 		
What is the role for non-culture-based testing (NCBTs) and antifungal therapy?	 Some institutions may use NCBTs (e.g., PCR) along WITH blood cultures and other clinical data to assist with decisions about antifungal therapy, due to blood culture limitations (e.g., sensitivity, timeliness, contamination versus infection).¹¹ NCBTs do NOT provide definitive results, they assess the likelihood of infection.¹¹ 		
Candida auris			
What is <i>C. auris</i> ?	 <i>C. auris</i> is an emerging multidrug-resistant yeast, associated with a high mortality rate (~30% to 50%).¹⁸ It is easily spread within healthcare settings (unlike other <i>Candida</i> infections).¹⁹ In the US, resistance to fluconazole is ~90% and to amphotericin B is ~30% (range of 5% to 85%, depending on the region).^{20,23} Associated with various infections (bloodstream, CNS, intra-abdominal, osteomyelitis, pericarditis). Appears to colonize respiratory and urine specimens; however, risk of infections in these sites is unclear. 		
What are the risk factors for <i>C. auris</i> infections?	 Risk factors for <i>C. auris</i> include: hospitalizations, especially in an ICU, long admissions, in non-US countries (e.g., India, Pakistan, South Africa). nursing home care, especially homes that use ventilators. use of invasive devices (central venous catheter, breathing tube, feeding tube). history of broad-spectrum antibiotic or antifungal use. immunosuppression. recent surgery. 		
How should <i>C. auris</i> infections be treated?	 Consult the infectious disease team if a <i>C. auris</i> infection is suspected.¹⁹ Treat only if there is evidence of infection (e.g., fever, increased white blood cell count). Consider treatment with anidulafungin, caspofungin, micafungin, or rezafungin.^{16,19} Consider switching to (or adding)²² liposomal amphotericin B for patients who do not respond to initial therapy.¹⁹ For CNS infections, the ID team may choose flucytosine plus liposomal amphotericin B.¹ 		

Question	Answer/Pertinent Information	
Candida auris, continued		
How can <i>C. auris</i> infections be prevented and spread controlled?	 Patients (with or without prior infection) may be colonized with <i>C. auris</i> for long periods of time (maybe indefinitely).¹⁹ Decolonization is not recommended due to lack of data.¹⁹ Use standard and contact precautions (including proper hand hygiene) when caring for patients with <i>C. auris</i> infections or colonization for the duration of their stay in all healthcare facilities.¹⁹ In nursing homes, Enhanced Barrier Precautions may be recommended. See CDC's guidance on the prevention of spread of multidrug-resistant organisms at https://www.cdc.gov/hai/containment/PPE-Nursing-Homes.html. <i>C. auris</i> can persist on surfaces outside of the human body for weeks.¹⁹ Rooms should be cleaned daily with an agent from EPA's "List P." If unavailable, use disinfectants active against <i>C. diff</i> spores (i.e., EPA List K).²¹ 	

Abbreviations: BID = twice daily; BV = bacterial vaginosis; CrCl = creatinine clearance; CNS = central nervous system; CSF = cerebrospinal fluid; EPA = US Environmental Protection Agency; GI = gastrointestinal; GM-CSF = granulocyte-macrophage colony-stimulating factor; HIV = human immunodeficiency virus; ICU = intensive care unit; IV = intravenous; PCR = polymerase chain reaction; PO = orally; QHS = at bedtime; QID = four times daily; STIs = sexually transmitted infections; VVC = vulvovaginal candidiasis.

- a. The potential for a disulfiram reaction between alcohol and metronidazole is controversial. Some guidance still recommends instructing patients not to drink alcohol during and for 24 hours after completing oral metronidazole therapy due to possible disulfiram reaction (e.g., severe nausea and vomiting), while other guidance indicates this is not necessary.^{4,6,7} Product labeling recommends avoidance of alcohol during treatment and for two days (secnidazole) or three days (tinidazole) after treatment is over.⁷
- b. Creams and ovules (vaginal suppositories) may reduce efficacy of latex condoms and diaphragms during use and for five days after use.^{4,6}
- c. Vaginal azoles may be available as creams, ointments, vaginal tablets, or vaginal suppositories.^{4,7} Available vaginal azoles include: butoconazole; clotrimazole; miconazole; terconazole; and tioconazole (US only). Some require a prescription; but many are available over the counter (OTC).
- d. Oral therapy pricing (for generic when available) based on wholesale acquisition cost (WAC). US medication pricing by Elsevier, accessed August 2022.

Users of this resource are cautioned to use their own professional judgment and consult any other necessary or appropriate sources prior to making clinical judgments based on the content of this document. Our editors have researched the information with input from experts, government agencies, and national organizations. Information and internet links in this article were current as of the date of publication.

References

- 1. Pappas PG, Kauffman CA, Andes DR, et al. Clinical Practice Guideline for the Management of Candidiasis: 2016 Update by the Infectious Diseases Society of America. Clin Infect Dis. 2016 Feb 15;62(4):e1-50.
- Mølgaard-Nielsen D, Svanström H, Melbye M, et al. Association Between Use of Oral Fluconazole During Pregnancy and Risk of Spontaneous Abortion and Stillbirth. JAMA. 2016 Jan 5;315(1):58-67.
- FDA. FDA drug safety communication: FDA to review study examining use of oral fluconazole (Diflucan) in pregnancy. October 2019. http://www.fda.gov/Drugs/DrugSafety/ucm497482.ht m. (Accessed July 26, 2022).
- Workowski KA, Bachmann LH, Chan PA, et al. Sexually Transmitted Infections Treatment Guidelines, 2021. MMWR Recomm Rep. 2021 Jul 23;70(4):1-187.
- 5. Briggs GG, Freeman RK, Towers CV, Forinash AB. Briggs Drugs in Pregnancy and Lactation. 12th ed. Philadelphia, PA: Wolters Kluwer Health, 2021.
- van Schalkwyk J, Yudin MH; INFECTIOUS DISEASE COMMITTEE. Vulvovaginitis: screening for and management of trichomoniasis, vulvovaginal candidiasis, and bacterial vaginosis. J Obstet Gynaecol Can. 2015 Mar;37(3):266-274.
- Clinical Pharmacology powered by ClinicalKey. Tampa (FL): Elsevier. 2022. http://www.clinicalkey.com. (Accessed August 16, 2022).
- Thomas-Ruddel D, Schlattmann P, Pletz M, et al. Risk Factors for Invasive Candida Infection in Critically III Patients: A Systematic Review and Meta-analysis. Chest. 2022 Feb;161(2):345-355.
- Martin-Loeches I, Antonelli M, Cuenca-Estrella M, et al. ESICM/ESCMID task force on practical management of invasive candidiasis in critically ill patients. Intensive Care Med. 2019 Jun;45(6):789-805.
- Evans L, Rhodes A, Alhazzani W, et al. Surviving Sepsis Campaign: International Guidelines for Management of Sepsis and Septic Shock 2021. Crit Care Med. 2021 Nov 1;49(11):e1063-e1143.
- Logan C, Martin-Loeches I, Bicanic T. Invasive candidiasis in critical care: challenges and future directions. Intensive Care Med. 2020 Nov;46(11):2001-2014.
- 12. Wang Y, McGuire TM, Hollingworth SA, et al. Antifungal agents for invasive candidiasis in non-

neutropenic critically ill adults: What do the guidelines recommend? Int J Infect Dis. 2019 Dec;89:137-145.

- 13. Mazuski JE, Tessier JM, May AK, et al. The Surgical Infection Society Revised Guidelines on the Management of Intra-Abdominal Infection. Surg Infect (Larchmt). 2017 Jan;18(1):1-76.
- McCarty TP, White CM, Pappas PG. Candidemia and Invasive Candidiasis. Infect Dis Clin North Am. 2021 Jun;35(2):389-413.
- Scynexis. Scynexis announces US Food and Drug Administration acceptance and priority review of the supplemental new drug application for Brexafemme (ibrexafungerp tablets) for prevention of recurrent vaginal yeast infections. August 1, 2022. https://d1io3yog0oux5.cloudfront.net/_8b1381a4343 1c58fcccb3f8572b81a15/scynexis/news/2022-08-01_SCYNEXIS_Announces_U_S_Food_and_Drug_ 297.pdf. (Accessed August 15, 2022).
- 16. Product information for Rezzayo. Melinta Therapeutics. Lincolnshire, IL 60069. March 2023.
- 17. CDC. C. auris: CDC's response to a global emerging threat. November 23, 2021. https://www.cdc.gov/drugresistance/solutionsinitiative/stories/cdc-response-to-global-threat.html. (Accessed August 28, 2023).
- Benedict K, Forsberg K, Gold JAW, et al. Candida auris–Associated Hospitalizations, United States, 2017-2022. Emerg Infect Dis. 2023 Jul;29(7):1485-1487.
- 19. CDC. *Candida auris*. September 26, 2023. https://www.cdc.gov/fungal/candida-auris/index.html. (Accessed March 2, 2024).
- 20. Mishra SK, Yasir M, Willcox M. Candida auris: an emerging antimicrobial-resistant organism with the highest level of concern. Lancet Microbe. 2023 Jul;4(7):e482-e483.
- US Environmental Protection Agency. EPA's registered antimicrobial products effective against Candida auris [List P]. February 26, 2024. https://www.epa.gov/pesticide-registration/epasregistered-antimicrobial-products-effective-againstcandida-auris-list. (Accessed March 2, 2024).
- Park JY, Bradley N, Brooks S, et al. Management of Patients with Candida auris Fungemia at Community Hospital, Brooklyn, New York, USA, 2016-2018¹. Emerg Infect Dis. 2019 Mar;25(3):601-602.
- 23. Lyman M, Forsberg K, Sexton DJ, et al. Worsening Spread of *Candida auris* in the United States, 2019 to 2021. Ann Intern Med. 2023 Apr;176(4):489-495.

Cite this document as follows: Clinical Resource, *Managing Candida Infections. Pharmacist's Letter/Prescriber's Letter.* September 2022. [380904]

-To access hundreds more clinical resources like this one, visit trchealthcare.com to log in or subscribe-